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1. FENIKOI OPOI / GENERAL CONDITIONS

To mMGCTOTTOINTIKO QUTO E€ival TO ATTOTEAECUA TNG DOKIUAG TNG NXOHUOVWTIKNG IKAVOTNTAS £VOG DOMIKOU
oroixeiou. Mepiypager avaAuTIKA 1O QTTOTEAEOUATA TNG DOKIWAGC TTOU £YIVE OTO CUYKEKPIMEVO OOKIUIO
BopikoU aToIxEiou Kal TTpoadiopidel TNV NXOMOVWTIKE TOU IKavOTNTA UE Eva JovaTIpo péyeBog.

H Bokiur] TG NXONOVWTIKAG IKAvOTATAG £YIVE GTO EpydoTrplo ApPXITEKTOVIKAG TeXvVoAoyiag Tou TuAuarog
ApxiTekTovwy oUppwva e Tig dladikaoieg tng Y.A. KA/G79/22.8.96, ®.E K. 828, teuxog B', apbpo 1,
TTOPAYPOPOS 2 KOI META OTTO OXETIKES EYKPITEIS TWY appodiwy opydvwy Tou ApiatoTteieiou MavemaTnuiou
Becoalovikng.

To amoTéAecua TNG BOKIUNG agopd GTTOKAEIOTIKA TO DoKipio TTou xpnoiuyotroinonke. MNa va amodidel éva
BoKipIo TIG iDIEG TIMEG ME QUTES TTOU didovTtal oTo QUAAO arroTeAeoudTwy, Ba TTPETTEN va eival OPoIo TO00
Qo ATTOYrn KATOOKEUNG 000 KAl ammd GTmown £Qapuoyrg pe 1o Sokipio 1Tou Xpnoigotromninke. Kade
dlagopoTroinarn, £0TW KAl JIKPH, JTTOPEl va odnyrnaoel o€ JIAQOoPETIKG ATTOTEAECATA.

H dokiun TpayHaToTroInBnKe o8 EPYACTNPIOKEG GUVONKES, WATE VA TTRPOKUWE! N TTRAYMATIKI NXOMOVWTIKA
IKQVOTNTA TOU BOKIMiOU. Z€ TTEPITTITWON EQPAPMOYNS TOU KATW aTTd GAAEG TUVOAKES WG TTPOG TIG TTAEUPIKES
petadéosig, o Aciktng Hyouegiwong mou Bivel TO TTICTOTTOINTIKO OOKIUAG PTTOPE va ueiwBel, 1diaiTepa av Ta
TTAEUPIKA Xwpiopara £xouy ion 1 MIKPATEPN NXOUOVWTIKA IKavOTNTA.

To Epyaotipio diatnpei 10 DIKAIWPA va XPNOILOTTOIE TA ATTOTEALOHATA TwY DOKIYWY OF ETTIOTNHOVIKES
BONUOCIEUOEIC, ETTIOTNHOVIKES OVOKOIVWOEIG, EPEUVNTIKEG EPYACIEG, KOBWG Kal KABE €idoug avOAOveg
gpyacies kaBapd £MCTNNOVIKOU 1 EPEUVNTIKOU XOPOKTAPA, XWPIG v QVaPEPE TO Ovoua Tou Avabetn R
TOV TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEYZ / PROCEDURES
2.1 Eogapuolopeva Mpotutra / Applied Standards

DIN EN 1SO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3: Laboratory measurements of airborne sound insulation of building elements

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA - 2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

Epyaotipio ApXITekToviKAg Texvohoyiag - Tuua Apxitektovwy Mnxavikwy - MoAutexviky Zxoh A.MN.©
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AOKIMH/TEST: A.715.2017 ZEAIAA/PAGE 3/9

2.2

Kavoviouog (EE) api®. 305/2011 Tou EupwrraikoUu KoivoBouhiou kai 1ou ZupBouAiou yia Tn
BECTTION EVOPHOVICUEVWY OPWY ENTTOPIG TTPOIOVTWY TOU TOMED TWV DOMIKWY KATAOKEUWY

DIN EN 14351-1:2010

Windows and doors — Product standard, performance characteristics —

Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke
leakage characteristics;

German version EN 14351-1:2006+A1:2010

DIN EN 1279-5:2010
Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13241-1:2004

Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

Ailadikacia Aokiurig/ Test Procedure

To dokiuio £pappéoTNKE OTOUg BaAdpoug dokiywy amd tov AvaBérn. H dokiury uAoTtroiBnke
oUugwva e TIg diadikacicg Tmou kaBopidovtal gto TTpodTutro DIN EN 1SO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

Ma tov Tpoodiopioud Tou Agiktn Hyopeiwong R xpnoiyotroindnke n oxéon:
R = L4- L,+10log (S/A) ce dB o1T0UL:

Ly n péon oTaBun nxnTIKAg tTieong oto BGAaPo eKTTOUTTIG ot dB

L,: n péon otaBun nXNTikAg TTiEO'[]§ oTo Bdhapo Awng ce dB

S: nemeaveia Tou dOKIJIoU OE M

A: n nxoatroppd®naon Tou BaAGUOU AfWng TTOU TTPOKUTITE ATTO TN GXEOT:
A=0.163 (V/ T) oe m* érmou:

V: 0 6ykog Tou BaAdpou Ajyng o€ m®
T: 0 xpovog avtixnong Tou BaAdpou Afyng ot s

Xpovog avtrixnong: MNa Tov Tpoodiopioud TOU XPOVoU AvTiXNcong TTPAYHATOTTOINBNKAY UETPROEIG
ot 6 JIoPOoPETIKEG BEGEIC HIKPOPWIVOU.

©b6pupog Baboug: Aev atraitienke diopbwaorn yia 1o B6puRo BaBoug

Ta amoteAéopara Tng dokIUAg oTig {wveg ouyvoThTwy atro 100 péypr 3150 Hz (ot TpIToOKTGREG)
XpnoigoTroiénkav yia Tov TTPoodiopicud Tou ZTaBuiopévou Acgiktn Hxopsiwong tou dokiyiou
gUugwva pe 1o potutro DIN EN I1ISO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3. Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R = L¢- Ly+10log (S/A) in dB where:

L,: the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A : the equivalent sound absorption area in the receiving room given by the equation:
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A=0.163 (V/ T)inm® where:

V: the volume of the receiving room in m?®
T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.
Background noise; No background noise correction was required.
The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to

calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-
1:2013.

2.3 Xpnoiyotroloupevog ecorAiopogs / Equipment used

Xugkeur / Apparatus Tomog / Type | KaraokevaoTig / Manufacturer | Kwdikog / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaotipio Apxitektovikig TexvoAoyiag - Tufpa ApxiTektovwy Mnxavikwy - MoAutexvikn ZyoAn A.MN.©
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2.4  Odhapol Aokipwy / Test Rooms

$ 000
O1 BAAAPO! DOKIPWY £ival KATAOKEUACHEVOI : g T
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Test opening dimensions: 3,69x2,82 mm

Oykog @aAduou EKTTOUTTAS/
Source Room Volume: 56 m

Oykog @aiduou Afyng/
Receiving Room Volume: 51 m®

‘Hxog¢ dokiurg/Test noise: Pof 86pupog
/Pink noise

®iktpa/Filters: TpirookTapika / third octave
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3.2

AOKIMIO / TEST SPECIMEN

Mepiypaen / Description

Mpoiév/Product: TOoTNUa BICXWPICTIKWY £0wWTEPIKOU Xwpou / Internal dividing
partitions system

Karaokeuaotrg/Manufacturer: Aldeco A.B.E.E./ Aldeco S.A.

AvaBérng/Client: Aldeco A.B.E.E./ Aldeco S.A.

Aig0Buvon/Address: Aptng 2 & Oeoouhovikng, Moaxdaro, 18346 Abrva, T: (0030) 210
4816400, F: (0030) 210 4816700, E: info@aldeco.gr / Artis 2,
Moschato, 183 46 Athens, T: (0030) 210 4816400, F: (0030) 210
4816700, E: info@aldeco.gr

Eykaraotaon/ Installation: Aldeco A.B.E.E. / Aldeco S.A.

Ovouagia TTpoiovtog/Product name: NOWALL 40A

Hupepounvia mapaywyrg/Production date:  29/05/2017
Aiaotdoeig Sokipiou/ Sample dimensions: 3,69 x 2,82 mm

Karaokeur) / Construction

FUOTNUA SIaXWPICTIKWV ECWTEPIKOU XWPOU TOTTOBETNHEVO TUHPWVA [IE TO TTPOTUTTO DIN EN ISO 140-3:2005,
Acoustics — Measurement of sound insulation in buildings and of building elements - Part 3: Laboratory
measurements of airborne sound insulation of building elements.

AaXwpIoTIKG Ypageiou damédou—opo@rig amoteAoUpevo TepINETpIKG atro profile ahoupiviou kal povoug
UaAOTTIVOKES ao@aAciag ol otroiol ouvdéovtal peTagld Toug pe polycarbonate profiles. H artrougia evOIGuECwY
PETAANIKLOV OTOIXEIWY, Bnpioupyel pia evigia KpUGTAAAIV ETIPAVEIN JEYAAOU PRKOUG, HE TEAIKG arTOTEALOHQ
TIg Blagdveleg uPnAig kabapdTnTag.

TKEAETOZ: To ouotnua NOWALL 40A amoteAcital amo Tpeig diatopég ahoupiviou: H Baaiky diatour| Tou
GUOTAMOTOC BISWVETAI TIEPINETPIKA OTa DOMIKA OTOIXEIR TOU KTIpiou Kail N kaTtw opigévnia Siaropr Siadtel ava
TOKTA SIAOTANOTA peyouhardpoug yia Tv ka®'iyog pUBuIon Twv uahommvakwy. H dedTepn Siaropr] (TTNXGKI)
BISWVETAI OTN BACIKK DIATOMR VIO VO GUYKPATATE! Toug RO ToTroBeTnpévous uaAoTrivakeg. O1 dUo Tapamavw
diatopéc KOAUTITOVTON Cp@itAcupa pe v TpitTn Siatour oxnparog I (kGAupua), n otroia avodKupivn ]
NAEKTPOOTATIKG Bappévn, dnuioupyei TNV TeAIKA 0pBoywVIKY, Agiag EM@AVEING OIOTOUN TOU OUOTAUATOG, HE
digoraon W:100mm x H:50mm.

YAIKAMAHPQTZEQY: To NOWALL 40A déxetal povolg Siadoxikoug uahotrivakeg triplex 5+5 kar . didgavn
pepBpavn TToAuBuviAoBoutipaiiou PVB yia v dnpioupyia triplex .

ENQIH KPYITAAAQN: H KABetn fvwan Twyv uchomivakwy eTTITUyXAveTal pe diagavr) KaTakopuga
polycarbonate profiles oxripatog H mou BiaBétouv gihikovoliya Tavid SIMTARG emMKoARTEWS oTa onueia
ETTAPAS PE TOUG UOAOTTIVOKEG.

MONQZH: Ta profiles ahoupiviou diaBétouv €AUOTIKG TapePPUOUATA OTA ONUEIC ETTAPAS TOUG LE TOUG
uahoTTivakeg. ZTO ONUEi0 OTToU £QATITETAl ME Ta OOUIKG OTOIXEiG TOU KTIpiou, TrapePBAAAeTal nyo-
arroppoPNTIKA Tavia Tayxoug 3mm.

Internal dividing partitions system, installed according to DIN EN ISO 140-3:2005, Acoustics — Measurement
of sound insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements standard.

Office floor-roof partition consisting of an aluminum profile around and single glazed security glass, connected
with polycarbonate profiles. The absence of intermediate metallic elements creates a uniform extensive
crystal surface and, as a result, high-clarity transparencies.

FRAME: The NOWALL 40A system consists of three aluminum cross sections: The system’s basic cross
section is screwed around the structural components of the building and the lower horizontal cross section
regularly disposes of regulators for the adjustment of the height of the glasses. The second cross section
(lath) is screwed on the basic cross section to hold the already fitted glasses. Both the above cross sections
are covered in both sides by the third T-shaped cross section (cover), which, either anodised or
electrostatically painted, creates the final rectangular cross section of smooth surface, with W:100mm x
H:50mm:.

FILLING MATERIALS: NOWALL 40A takes only triplex 5+5 single consecutive glasses and transparent PVB
membrane to create a triplex.

CRYSTALS JUNCTION: The vertical junction of the glasses is made through transparent vertical H-shaped
polycarbonate profiles disposing of a silicon double-sided adhesive tape at the contact points with the
glasses.

INSULATION: Aluminum profiles dispose of elastic gaskets at the contact points with the glasses. At the point
of contact with the structural components of the building, a sound-absorbent tape of a thickness of 3mm is
fitted.

EpydaoTApio ApYITEKTOVIKNG Texvohoyiag - Turfua ApXITEKTOVWY Mnxavikwy - MoAuTeEXVIKR ZX0A A.M.O
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3.3 Ameikovion / Drawing

44
16,5 110 15,5 NOWALL 40A
Ll ton 1.Yahomivakag triplex mayoug 10x1A.
Triplex glass thickness 10mil.
2. EhaoTiké TrapépBucua
& i Elastic gasket
e

3. MpogiA ahoupiviou, EEWTEPIKO KAAUpPT
Aluminum profile, outer cover

4. Mpogik ahoupiviou, CUYKPATNON UGASTIIVAKWVY
Aluminum profile, glass retaining

5. Peyouhatépog kab' 'uwog uahoTivakwy + - 20XIA.
Adjusting height of glass panes + - 20mil.

6. Mpogik ahoupiviou Koppdg
Aluminum profile trough

7. Hyoamoppo@nTiki Taivia 3 x 30xIA.
Sound - absorbent tape 3 x 30mil.

8. MoAUKapPTTOVIKO TPOPIA, EVon UaAOTTIVAKWY
Polycarbonate profile, glazing compound

9. Zikikovouxa Tavia BITTARG ETIKOAAATEWS
Silicone double-stripe tape

Karaxopun toun / Vertical section

41
i85 i 10 g 15,58

Opigdvnia Toun / Horizontal section

*Ta oyédia eToipdoTnKav o6 Tov AvaBén / The drawings have been prepared by the Client.
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4. ATIOTEAEZMATA AOKIMHX / TEST RESULTS

O1 mipég Tou AcikTn Hyopeiwaong Aepdpeptou ‘Hxou Tou dokipiou BidovTal OTO ETICUVATITONEVO DIdYPAaUHC
oTn ogAida 8 og ouvdptnon He Tnv cuxvotnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdrw ZraBuiopsvog Aeiktng Hyopeiwaong yia @aaua guyvotiTwy amd 100Hz wg 3150Hz civai
oTToTéAsopa agloAdynong clpgwva Je To Tpdtutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN [SO 717-1:2013.

AlamoTtwBeioa Tipn / Determined value
21aBuiopevog Agiktng Hyopegiwaong / Weighted Sound Reduction Index:
Rw (C;Cy) = 35 (-2;-4) dB

Ocooolovikn/Thessaloniki, 30.05.2017

Alammioteupévo EpyaoTripio Aokipwy / Accredited Test Laboratory E.SY.D. No 704-2
Kolvotroinuévog ®opéag / Notified Body NB 2326

e

KAeiw AEaphn / Klio Axarli
Kabnynrpia /Professor Mnxavohdyog Mnxavikog / Mechanical Engineer

AiguBivrpia Tou Epyaornpiou /Director of the Laboratory YtretBuvog Ymootipi§ng Aokipwv/Test Support Engineer

Epyaotipio ApXITEKTOVIKAG TeXvoAoyiag - TuRua ApxITekTovwy Mnxavikwy - NMoAutexvikn ZxoAn A.MN.©
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Agiktng Hyopegiwong

Sound Reduction Index

oUugwva pe To/according to

DIN EN ISO 140-3:2005

KaraokeuaaTtrig/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A.

AvaBétng/Client: Aldeco A.B.E.E. / Aldeco S.A.

Eykardoracn/ Installation: Aldeco A.B.E.E. / Aldeco S.A.

Ovopaoia TpoiovTog/Product name: Z0oTNUA SIOXWREICTIKWY ECWTEPIKOU
Xwpou NOWALL 40A / Internal dividing partitions system NOWALL 40A
Huepopnvia Tapaywyrig / Production date : 29/05/2017

@dhapol dokipwv/Test rooms: FW

Huepounvia dokipng/Testing date: 30/6/2017

Aiotdoeig dokipiou / Sample dimensions : 3,69 x 2,82 mm

Meprypagn Tou dokidiou & tTng diaragng TomoBétnong / Sample & mounting description:

Z0oTNUG BIOXWPIOTIKWY ECWTEPIKOU XWpoU ToTroBetTnpévo clppwva Je To TpdTutro DIN EN ISO 140-3:2005. AlaxwpioTikd ypageiou Samédou—
0POPrS ATTOTEAOULEVO TTEPINETPIKG aTTo profile aAoupiviou Kal povous vahoTrivakeg acgahciag ol omoiol guvdéovTar petagy Toug pe polycarbonate
profiles. To NOWALL 40A 8éxetal povolg SiadoxikoUg uahoTrivokeg triplex 5+5 kai . didgavn pepppdvn TohupuvihoBouTipahiou PVB yia mv

dnpioupyia triplex

Internal dividing partitions system, installed according to DIN EN ISO 140-3:2005. Office floor-roof partition consisting of an aluminum profile
around and single glazed security glass, connected with polycarbonate profiles. NOWALL 40A takes only triplex 5+5 single consecutive glasses
and transparent PVB membrane to create a friplex.

S Bokipiou/S test specimen: 104 m®
Emiaveiaki pdda/Mass per unit: kg/m®
Qcpuokpagial/Temperature: 23,1 C°
ZxeTIKA vypagia/Relative humidity: 36,5 %
V Qaiduou ExmropTtrig/V Scurce Room: 56 m*
V ©aAdpou Afyne/V Receiving Room: 51 m®
f(Hz) | R(dB) | Riax(dB)
50 -
63 -
80 -
100 19,8 37,9
125 21,7 37,2
160 259 41,4
200 251 39,7
250 31,1 43,4
315 31,4 46,5
400 33,4 47 1
500 356 50,8
630 35,1 53,8
800 35,5 54,5
1000 34,0 55,8
1250 30,1 54,1
1600 316 53,4
2000 34,6 55,2
2500 37,3 55,9
3150 40,6 55,0
4000 427 56,8
5000 42,0 52,7

AlamoTwbeioa Tiur / Determined value

ZroBuiopévos  Aeiktng  Hyopeiwaong
cUMQWYVa PE TO QMOTEAECHQTA HETPHOEWY CF
Bahdpoug DOKIMWY OE TPITOOKTARES

Weighted Sound Reduction Index
according to measurement results in test rooms in
third octaves

Rw (C;Cy) = 35(-2;-4) dB

~J
<

| I I E

—  KapmiAn pérpnong/Test curve
. Mpdrutm kapToAn /Shifted weighting curve

()]
o

(€)]
o

=S
o
\\

Aeikmg Hyopeiwong / Sound Reduction Index R (dB)

30 r‘/

20 g
10
50 100 200 400 800 1600 3150
SuxvotnTa / Frequency f (Hz)
Csosiso0 = dB Csos000 = dB Cioos000 =-1dB
Cusoaiso = dB Cirs0-5000 = daB Cir1005000 = -4 dB

ApiBuog/Number: A.715.2017
Hpepopnvia/Date: 30/05/2017
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AguBuvTpia: K. Afaphn / Director: K. Axarli
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